Linear unit LA F

  • PA 1808 W / with Hand crank / with Motor unit
  • PA 2808 W / with Hand crank / with Motor unit
  • PF 3808 W / with Hand crank / with Motor unit
  • PF 4808 W / with Hand crank / with Motor unit
  • PA 1830 W / with Hand crank / with Motor unit
  • PA 2830 W / with Hand crank / with Motor unit
  • PF 3830 W / with Hand crank / with Motor unit
  • PF 4830 W / with Hand crank / with Motor unit
  • Articulated foot M10x20 RF (stainless version)
  • Adjustable foot M10x28
  • Adjustable foot M10x28 RF (stainless version)
  • Articulated foot M10x20
  • Aluminium foot D50x35
  • Castor LA 100 cpl
  • Double castor D50 cpl
  • Mounting plate A
  • Mounting plate B
  • Mounting plate C cpl
  • Tube fitting LA 28

Product description